PRIMARY DRIVE PARTS

 

REF.

PART NO.

DESCRIPTION

QTY.

YEAR

1

--

Nut - Stainless Steel Hex 5/16-24

1

34-53

*

606010K

Nut & Washer Kit (includes 1 ea. ref. 1 & 2)

1

34-53

2

--

Washer - Lock 5/16"

1

34-53

3

41870

Pulley - Generator Drive

1

34-53

4

538003

Key - Generator Drive Pulley

1

34-53

5a

39313S

Seal - Generator Drive Shaft

1

34-53

5b

39313B

Bearing - Generator Drive Shaft (in inner primary drive cover)

1

34-53

 

 

  • This bearing and seal is an upgrade and replaces the bushing originally used in this application. This upgrade accepts the higher loading and eliminates a typical oil leak problem.

 

 

 

39313T

Tool - Generator Drive Shaft Bearing & Seal Installation

1

34-53

6

--

Nut - Stainless Steel Hex 1/4-28 (see fastener kit ref. 48)

8

34-53

7

--

Washer - Stainless Steel Lock 1/4" (see fastener kit ref. 48)

12

34-53

8

86305

Cover - Primary Drive (inner)

Back to top

1

34-53

*

86305K

Inner Primary Drive Cover Assembly (includes ref. 5a & 5b)

1

34-53

9

KIP-10105

Thrust Washer Kit (includes 1 ea. of three different thickness washers)

1

34-53

10

16A68

Pin - Alignment 1/4" x 1/2"

1

34-53

11

85375

Gasket - Primary Cover (outer)

1

34-53

*

85375J

Gasket - "James" Primary Cover (outer)

1

34-53

 

 

  • DO NOT use any additional gasket sealant with "James" gaskets.

 

 

12

39324

Shaft - Generator Drive

1

34-53

*

39324C

Generator Drive Shaft & Sprocket Assembly (includes ref. 12-14)

1

34-53

*

39324RK

Generator Drive Rebuild Kit (includes ref. 5a & b, 9, 12-15, 18 & 19)

1

34-53

13

93923

Sprocket - Generator Drive

1

34-53

14

19B188

Rivet Kit - Generator Drive Sprocket (includes 3 ea.)

1

34-53

15

39314

Bushing - Generator Drive Shaft (in outer primary drive cover)

Back to top

1

34-53

16

86769

Cover - Primary Drive (outer - Indian script)

1

34-48

*

86769K

Outer Primary Drive Cover Assembly ( Indian script)
(includes ref. 15, 16 & clutch release worm housing)

1

34-48

*

86769KP

Polished Inner & Outer Primary Drive Covers Assembly ( Indian script)
(includes ref. 5a, 5b, 8, 10, 15, 16 & clutch release worm housing)

1

34-48

*

86769P

Cover - Primary Drive (outer - plain)

1

34-48

*

86769PK

Outer Primary Drive Cover Assembly (plain)
(includes ref. 15, 16 & clutch release worm housing)

1

34-48

*

86769PKP

Polished Inner & Outer Primary Drive Covers Assembly (plain)
(includes ref. 5a, 5b, 8, 10, 15, 16 & clutch release worm housing)

1

34-48

*

336007

Cover - Primary Drive (outer - torque evener)

1

50-53

*

336007K

Outer Primary Drive Cover Assembly (torque evener)
(includes ref. 15, 16 & clutch release worm housing)

1

50-53

*

336007KP

Polished Inner & Outer Primary Drive Covers Assembly(torque evener)
(includes ref. 5a, 5b, 8, 10, 15, 16 & clutch release worm housing)

1

50-53

17

--

Bolt - Stainless Steel Hex Hd. 1/4-28 x 2-1/2" (see fastener kit ref. 48)

5

34-53

18

605012

Nut - Stainless Steel Jam 3/8-24

1

34-53

19

37112K

Stainless Steel Screw & Nut Kit - Generator Drive Shaft Adjuster (includes ref. 18 & 19)

1

34-53

20

--

Bolt - Stainless Steel Hex Hd. 1/4-28 x 3-3/4" (see fastener kit ref. 48)

4

34-53

21

--

Bolt - Stainless Steel Hex Hd. 1/4-28 x 3-1/2" (see fastener kit ref. 48)

1

34-53

22

661006

Plug - Oil Level/Drain

2

34-53

23

661006M

Plug - Magnetic Oil Level/Drain

2

34-53

 

 

  • Kiwi magnetic plugs are of a very high grade and do not degrade with heat. Not all magnetic plugs are created equal.

 

 

24

661003

Plug - Inspection/Filler

Back to top

2

34-53

 

 

  • Early models have a finer thread even though the exterior appearance is the same. Check thread pitch prior to fitting plug.

 

 

25

--

Bolt - Stainless Steel Hex Hd. 1/4-28 x 2-3/4" (see fastener kit ref. 48)

2

34-53

26

39321

Spring - Primary Chain Shoe Tension

1

34-53

27

39319

Pin - Lever Pivot

1

34-39

*

42500

Pin - Lever Pivot

1

40-53

28

39320

Primary Chain Tension Shoe & Lever Assembly (includes ref. 26)

1

34-39

*

42501K

Primary Chain Tension Shoe & Lever Assembly (includes ref. 26)

1

40-53

29

D180

Nut - Hex 5/8-24

1

22-53

30

20B47

Washer - Lock (folding tab)

1

22-48

31

538115

Key - Engine Sprocket

1

22-48

32

40822

Chain - Primary Drive

1

34-53

*

40822W

Chain - Diamond Brand Primary Drive

1

34-53

 

 

  • Kiwi primary chains have a very high tensile strength, come pre stressed, and are of very high quality.

 

 

33

39312

Sprocket - Engine

1

34-48

*

39312R

"Power Flow" Engine Sprocket Assembly

1

34-48

 

 

  • Power Flow was an aftermarket torque compensating engine sprocket that was offered to Indian dealers. This assembly utilizes the stock tapered drive shaft and the 1934-48 outer primary cover.

 

 

*

39312S

Replacement Torsion Spring - "Power Flow" Engine Sprocket

1

34-48

 

39312T

Tool - Engine Sprocket (Prevents engine sprocket from rotating during removal or installation. Fits between primary chain and sprocket.)

1

34-48

34

22B254

Cork Seal - Engine Sprocket

Back to top

1

22-48

35

924016

Thrust Washer - Engine Sprocket (.063" thick)

1

22-53

*

924017

Thrust Washer - Engine Sprocket (.070" thick)

1

22-53

*

924018

Thrust Washer - Engine Sprocket (.077" thick)

1

22-53

*

924019

Thrust Washer - Engine Sprocket (.084" thick)

1

22-53

*

924020

Thrust Washer - Engine Sprocket (.091" thick)

1

22-53

*

924021

Thrust Washer - Engine Sprocket (.098" thick)

1

22-53

*

924022

Thrust Washer - Engine Sprocket (.105" thick)

1

22-53

*

924024

Thrust Washer - Engine Sprocket (.112" thick)

1

22-53

*

924023

Thrust Washer - Engine Sprocket (.119" thick)

1

22-53

*

924007

Thrust Washer - Engine Sprocket (.124" thick)

1

22-53

*

924006

Thrust Washer - Engine Sprocket (.132" thick)

1

22-53

*

37624

Thrust Washer - Engine Sprocket (.140" thick)

1

22-53

*

22B190

Thrust Washer - Engine Sprocket (.148" thick)

Back to top

1

22-53

*

22B189

Thrust Washer - Engine Sprocket (.154" thick)

1

22-53

*

22B188

Thrust Washer - Engine Sprocket (.160" thick)

1

22-53

*

41027

Thrust Washer - Engine Sprocket (.170" thick)

1

22-53

*

924016K

Thrust Washer Kit - Engine Sprocket (pick any 4)

1

22-53

 

16A55T

Tool - Feeler Gauge Set (includes common sizes .0015 through .025, use to check clearances throughout engine assembly)

1

22-53

 

424026T

Tool - Dial Indicator (comes with attachments to check connecting rod end play, flywheel end play in cases, and engine sprocket end play)

1

22-53

36

815005

Torque Evener Engine Sprocket Assembly

1

50-53

 

 

  • Some individual Torque Evener parts are available upon request.

 

 

37

763008

Seal - Torque Evener Engine Sprocket

1

50-53

38

45086

Screw - Tension Shoe Adjuster

1

34-53

39

37432

Nut - Tension Shoe Adjuster (special)

1

40-53

40

37351

Nut - Tension Shoe Adjuster

1

34-39

41

KI 10107

Gasket - Inner Primary Cover to Transmission

1

34-53

*

KI 10107J

Gasket - "James" Inner Primary Cover to Transmission

1

34-53

 

 

  • These gaskets were not originally used, we came up with these in order to build an oil tight power plant. We strongly recommend the use of these gaskets.

 

 

 

 

  • DO NOT use any additional gasket sealant with "James" gaskets.

 

 

42

KI 10106

Gasket - Inner Primary Cover to Engine

Back to top

1

34-53

*

KI 10106J

Gasket - "James" Inner Primary Cover to Engine

1

34-53

 

 

  • These gaskets were not originally used, we came up with these in order to build an oil tight power plant. We strongly recommend the use of these gaskets.

 

 

 

 

  • DO NOT use any additional gasket sealant with "James" gaskets.

 

 

43

--

Screw - Flat Hd. 1/4-20 x 7/8" (see fastener kit ref. 48)

3

34-53

44

39355

Gasket - Primary Cover Center (outer)

1

34-53

*

39355J

Gasket - "James" Primary Cover Center (outer)

1

34-53

 

 

  • Make sure this gasket is used otherwise warping of the outer cover will result and possibly leak oil. This gasket looks like a 1/4" diameter flat washer.

 

 

 

 

  • DO NOT use any additional gasket sealant with "James" gaskets.

 

 

45

661003B

Plug - Breather Adapter (use with breather valve ref. 46)

1

52-53

46

50089

Valve - Breather (use with adapter plug ref. 45)

1

52-53

 

 

  • Required on separated primary and transmission systems.

 

 

47

--

Nut - Stainless Steel Nyloc 1/4-20 (see fastener kit ref. 48)

3

34-53

48

40880

V-Belt - Generator Drive

1

33-39

*

42603

V-Belt - Generator Drive

1

40-53

*

42603S

V-Belt - Indian Script Generator Drive

1

40-53

 

 

  • We have produced this high quality belt with the Indian script on the outside surface for a very cool look.

 

 

*

42603R

Cog V-Belt - Generator Drive

1

40-53

 

 

  • This belt is an upgrade over the original as it bends easier around small diameter pulleys, reduces horsepower loss, runs cooler, lasts longer and makes for easier belt adjustment.

 

 

49

KI 10100

Stainless Steel Bolt Kit - Outer Cover (includes 12 total ref. 6, 7, 17, 20, 21 & 25)

Back to top

1

34-53

*

37108K

Stainless Steel Screw Kit - Inner Cover to Engine & Trans (includes 3 ea. ref. 43 & 46)

1

34-53

50

KI 10124

Oil - Primary Drive/Transmission (for shared system models)

A/R

22-51

*

KI 10124S

Oil - Synthetic Primary Drive/Transmission (for shared system models)

A/R

22-51

*

KI 10124P

Oil - Primary Drive (for separated system models)

A/R

52-53

Back to top

*Not Illustrated